MODEL: JCP8901M
5 hp 20” CUT MULCHING MOWER

No Grass Catcher Required

S/N 231274
P/L 082537 72




MODEL: JCP8901M
5 hp 20” CUT MULCHING MOWER
No Grass Catcher Required

Ref. JCPenney Supplier Ref. JCPenney Supplier
No. PartNo. PartNo. Description No. PartNo. PartNo. Description
1 1367-9337 021964 Deck 20" Mulcher 30 1367-9824 157552 Clamp-Cable
2 1367-9345 030189 Blade-20" Mulcher 31 1324-5030 157255 Boit-Blade 3/8-24 x 1-1/4 Gde 8
3 1367-9352 052209 Cable-Engine/Blade Control 32 1390-1905 092965 Baffle-Front
4 1390-1848 052779 °Control-Throttle w/cable 33 1317-7167 310045 Nut-Hex 5/16-18
5 1367-9386 072991 Handle-Lower 34 1076-0148 457168 Boit-Engine 3/8-16x7/8
6 1367-9741 073007 Handle-Upper 35 1387-8582 092650 Plate-Back, Height Adjuster
7 1390-1855 164681 Washer-Conical RH Front, LH Rear
8 1244-0020 106914 Clip - Trailing Shield 36 1387-8533 092643 Plate-Back, Height Adjuster
9 1390-1863 092601 Bracket-Handle RH LH Front, RH Rear
10 1390-1871 092619 Bracket-Handle LH 37 1380-1428 156406 Nut-Hex 3/8-16 Finge Lock
11 1367-9766 109389 Bail-Engine/Blade Controi 38 1324-5261 457499 Bolt-Hex 1/4-20 x 1/2 Tap
12 1367-9774 110064 Cap-Bolt, Plastic 39 1367-9287 462093 Washer-Flat 1/4
13 1244-0012 110379 Tie-Cable 40 1324-5204 452318 Nut-Hex #10-24 Nylok
14 1367-5782 114452 Tip-Setting Lever, Plastic 41 1072-7469 A58687 Boit-Hex #10-24x 1/2
15 1367-9790 114397 Shield-Trailing. Plastic 42 1382-2416 042986 Wheel-8x 1.75 Plastic
16 1390-1889 094933 Adapter-Blade 43 1066-3375 715011 Hairpin Cotter
17 1324-5008 143115 Decal-DANGER 44 1066-3607 715037 Nut-Hex 1/4-20 keps
18 1390-1897 799599 Decal-Starting Instructions 45 1085-8256 715045 Bolt-Hex 1/4-20 x 3/4
19 1072-7089 150201 Washer-Curved 5/16 46 1066-3565 715508 Nut-Hex 1/4-20 x lock
20 1278-5010 311340 Washer-flat 3/8 47 1277-7462 715607 Washer-Belleville
21 1076-0080 150623 Screw-Self Tap #10x 5/8 48 1297-6999 776500 Lever-Setting, Height Adjuster
22 1387-8079 164442 “J" Clip-Coated 49 1387-8590 092668 |ever-Wheel, Height Adjuster
23 1373-3993 113589 Knob-Wing . _ 50 1367-9857 001206 Decal-DANGER, Blade Warning
24 1086-5889 151936 Boit-Curved Head 5/16-18 x 2-1/4 51 1283-1509 715417 Washer-Flat
25 1308-0981 152074 Stop-Rope 52 1390-1913 092973 Baffle-Rear
26 1027-1914 152371 Guide-Rope 53 1324-5055 156877 Washer-Flat 3/8
27 1093-0154 153650 Bolt-Shouider, Height Adjuster 54 1387-8061 164434 Screw-Slotted #10-16x 1/2
28 1324-5048 153874 Bolt-Hex 1/4-20x 2-1/4 082537 Owner's Handbook
29 1324-5022 157420 Bolt-hex 3/8-16 x 2-1/8 shidr

73

S/N 231274
P/L 082537




